

SHIPPER.:
 HUAXIA INTERNATIONAL STEEL CORPORATION LIMITED



MILL TEST CERTIFICATE

Room401,Dongdu Plaza,
 NO.651 Yunling East Road,Shanghai,China.
 Tel: +86-21-54725826 Fax: +86-21-54717930

Page : **1/1**

Customer :
 Address:
 Products : **PRIME COLD ROLLED STAINLESS STEEL SHEET**
 Specification : **316L,2B FINISH ,SLIT EDGE,WITH CHINESE PVC**

Certificate No . :

Invoice No. :

Date : **MAR. 13, 2015**

No.	Size	N.W.	Heat No.	T.S.	Y.S.	EL	Hardness		C	Si	Mn	P	S	Ni	N	Mo	Cr
		(MT)		(Mpa)	(%)	HV	HRB	(%)	(%)	(%)	(%)	(%)	(%)	(%)	(%)	(%)	(%)
1	1.50MM X 1500MM X 3000MM=106PCS	5.609	S652283	611	288	53.0	/	82.0	0.0256	0.583	1.369	0.0275	0.0028	10.11	0.0141	2.0300	16.48
2	2.0MM X 1000MM X 3000MM=54PCS	2.533	A2205342	653	352	50.0	/	85.0	0.0250	0.410	1.120	0.0280	0.0010	10.10	0.0600	2.0700	16.90
Total :		8.142															

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE ORDER & SPECIFICATION .



AUTHORIZED SIGNATURE